PARTS

CATALOG

Series |l

AUGER HEADER

for Model 7000 Self Propelled Windrower

MacDon Industries Ltd.

680 Moray Street, Winnipeg, Manitoba
Canada R3J 3S3

(204) 885-5590, Fax 832-7749
FORM NO. 12867 7192 Telex 07-57849







AUGER HEADER
PARTS CATALOG

CONTENTS:

AUGER HEADER
Main Frame, Lights & Shields ............ccciiviiiiiiinniennennn 2-5
T Ty DR 6
CaUOD RO o o e o 500 0 s isiom m ali-ain S(o ip @ oio Siemiais by s/ 66! a0 58 7
Aldilary FIOBE SR -0 oo oo nevaving s w0 5 sane oe vl s s oie saies 68 8
DAV LI o are s e s annoogvans i e B0 836087 5 W T 8 PR e 9
DIVESQIGUD ~ SINGID KIS - vccovvwmonm s v aid wwvw s are oon diowia s 10,11
Drives Qroun - DOUR KB . oo v o s e mtiiece 38 Giowmis o wis wiiss 12,13
KR DIXPRCATEIIED oo cormmmorm b i i, 7 i <o AT G Rl 03 14,15
Cutting Components: Standard Guards ...........coviiiiieiennn.. 16
Cutting Components: Stub Guards . .............cooivivrierieirana, 17
VEEDRIG BN o criciis via s 0n sla sy A e 6, 0 556, 5 R e e e T 18,19
AUBRr DINe GRUD 5 s s oiRd e 67 3 o@E s wine i ERin s 20,21
RO DI GROME - vvs 520 oo 5 v i i i Witk ol 23 90 A0 000 W04 ) e 22.25
BRYOPBUBOE o oo oowiiiw onn v o ors e 7 i ol o - dw A elors v e 48 i a 26,27

HAY CONDITIONER
Frame & ROISGroUD . .....c.ovvvvveeerrronossonsossonsssesss 28,29
DINBGIOUR. « 5o tiGisess e ab ias we ey 6o 5 Sars e Raaes iy Basm i 30,31
ROl TonSION BIOUD: «i: =< asivsiaims sun se e s/ i e s i i i e 3o 32,33
WINERBIOHD & caonam owiaie smpi b 5340 50 S o0e 9 B b i wvise 9 34,35
ORI BRIGIIE N i iaa it v vt vaime e 8800 66 S NG e 36,37

DEGALE & PABNIT ... .o wopne s siqumialo w0 68 st i K, St 38,39

ACCESSORIES
DIVIGBEROAS . . oo niams ae €5 500 7 8 50 4 W00 045008, 4006 W R B e sl 40

INURRETRICREELIT o i vivonoviniio v e it g odian - i ol 6 oo e 0l o g g e 8 s 4143

NOTE: References throughout to "Grass Seed" refer to the Grass Seed Special Headers which are available in:
12 foot single knife drive
14 foot double knife drive
16 foot double knife drive

ABBREVIATIONS:

S/K - Single Knife Drive
D/K - Double Knife Drive

L/H - Left Hand (Determined when sitting in Operator's Position, facing forward.)
R/H - Right Hand

C/W - Complete With
G/S - Grass Seed Special
A/R - As Required (Qty. varies with header size, etc.)

SERIAL NUMBER BREAKS:
The side of the serial number on which the dash (-) appears determines whether the part is used "up to" or "after”
the serial number given.
Example: - 73102 Used on machines up to and including serial number 73102.
73103 - Used on machines including and after serial number 73103.




MAIN FRAME, LIGHTS & SHIELDS




MAIN FRAME, LIGHTS & SHIELDS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 34345 Frams - 12" HBaHBE v v v s o i iiewive ol 5 ¥ Vv Vaenei s &5 i 1
34346 Frame - 14" SACHBEAOE . . o o0 vommvaminysn iy v oeiie s i s 1
34865 Frame - 14" DI HERtRr « .. s s soivwsinmen i an e eemoms mya 1
34347 Erama = 18" B/ HBBAOY . . i o wwmarsiaimneis sis g5 sivime sgun on s gies 1
34866 Prame - 18" D/K HoBHEr . ... . vv covsmmnnon v v s nanioie sis wavie 1
2 26878 BIOGICRUBBBE .00 Gamms s ne savabedotuie et v a8 i hasy 8 oo, 2
3 28732 Support - Feed Pan (not req'd. forGrass Seed) . ................. 2
4 34512 Pan, Feed (S/K Headers Except 12" Grass Seed) ................ 1 - 75989
34712 Pan, Feed (S/K Headers serial # 75990 and up, and all D/K Headers) . 1 /) o |
(not required for G/S Headers) . Faqg
5 34516 Stripper Bar, L/H Upper - 12’ Header (Qty. 2 for G/S Header) .... ... T Tay = Y
34518 Stripper Bar, L/H Upper - 14' Header (Qty. 2 for G/S Header) ....... 1 N
34519 Stripper Bar, L/H Upper - 16' Header (Qty. 2 for G/S Header) .... ... 1 s 4
6 34517 Stripper Bar, R/H Upper - 12’ Header {Qty. 2 for G/S Header) .... ... 1 “Fla
34518 Stripper Bar, R/H Upper - 14' Header (Qty. 2 for G/S Header) .. .. ... 1 '
34519 Stripper Bar, R/H Upper - 16’ Header (Qty. 2 for G/S Header) .... ... 1
7 34523 Extension, L/H Stripper Bar - 12’ Header (Qty. 2 for G/S Header) . ... 1
34525 Extension, L/H Stripper Bar - 14’ Header (Qty. 2 for G/S Header) . ... 1
34526 Extension, L/H Stripper Bar - 16’ Header (Qty. 2 for G/S Header) . ... 1
8 34524 Extenslon, R/H Stripper Bar - 12' Header (Qty. 2 for G/S Header) . ... 1
34525 Extension, R/H Stripper Bar - 14' Header (Qty. 2 for G/S Header) . ... 1
34526 Extension, R/H Stripper Bar - 16' Header (Qty. 2 for G/S Header) . ... 1
9 34530 Stripper Bar, L/H Lower-12"Header .............cccoiviinunnn 1
34532 Stripper Bar, L/H Lower -14'Header .............ccvvvivn... 1
34533 Stripper Bar, L/H Lower-16'Header ......................... 1
10 34531 Stripper Bar, R/H Lower -12'Header ................. ..., 1
34532 Stripper Bar, R/H Lower -14' Header ...............covvvnvn.. 1
34533 Stripper Bar, R/H Lower -16'Header ...................ovv . 1
11 34555 Lean Bar C/W Reflectors - 12" Header ........................ 1
34556 Lean Bar C/W Reflectors -14'Header ................c.c.0vv... 1
34557 Lean Bar C/W Reflectors - 16' Header ........................ 1
12 34562 BRI i ich i o afinid eihais sl T o B W0e S e HE 4 9 SRR e R 1
13 19588 WBBNBP ool avveinimes 4 O 5 b5 00 R Ring a3 5 T6 Ve ienei et 2
14 34636 PO, LI ShOB L o on i cn v s iiaraieinsa i 68 576 900 s win e 555 1
15 28749 Ein, Header REtaInIng & ok v o i sve s oeliosie spisis e o8 s i 2
16 34641 Pad, R/H Shoe (S/K Headers) ........... S T s 1
17 28245 Sland o, s B T e e s e B s 1
18 34635 Patl R Shea (DS FREEBIET s voiim s s s s hiw e aein e sb 1
19 13747 BRI L o D orer et a Mt wihes e su wfbaiuommmiatabararv g s oo S ik G sy 5 1
20 13125 FITE DAl o IO il P oA o o o o ek et 45 o Jas e alii R ik Se 4
22 34593 Shield, Left Side C/WDecal ...........ccviiiiniiiinnnnnnn.. 1
34317 Shield, Right Side C/W Decal (D/K Headers) ................... 1
23 21021 Lareh RUBBEr o 0ot e i e meme e i b s e i 1
24 18609 Pin,:Cotter1/4 DI& X 2.0 LA . vy oonainanaion o 6 o1665 o win 5 1
25 47174 Shield, Left Knife Drive C/WDecals .......................... 1
47175 Shield, Right Knife Drive C/W Decals (D/K Headers) .............. 1
26 34610 Shield, L/H Rear C/W Decal - 12’ Header (Except G/S) ........... 1
34611 Shield, L/H Rear C/W Decal - 14’ S/KHeader .................. 1
34612 Shield, L/H Rear C/W Decal -16'S/KHeader .................. 1
34926 Shield, L/H Rear C/W Decals - 12’ G/SHeader. ................. 1
34927 Shield, L/H Rear C/W Decals - 14' D/KHeader. ................. 1
34928 Shield, L/H Rear C/W Decals - 16' D/KHeader. ................. 1
27 34625 Wraneh: BOBRING mivism in 55 58 50 i i 5563 50 pir moomemponcrrars 1
28 18605 Pin, Cotter 178 Bla: X 1.0 Lo 5 v psvnmoseias vs o oy voaasad o5 i 1
31 34283 Extension, Pan - L/H (Grass Seed Headers) .................... 1
32 34284 Extension, Pan - R/H (Grass Seed Headers) .................... 1



MAIN FRAME, LIGHTS & SHIELDS




A T SR b
Tl BIOoKsS

Fave te 4\ B~ Rot- ?n.{-ﬁ'a—'

N Y

Lol TR

FUGL9 _M‘;Cf: Z> b

rt eyves de ¥ j/%”/ ﬁﬁ/_‘j—a&‘é’é

Aoyl yy S

ke e e oL
: bl oo /@ /- otcm'“«@-(‘ I /(70_(’;&2&«

£l
e A &,4_ /Zaow.._ r’”;/r‘ém—a/

m e
S Sr&/‘] e

o Wt 34969+

3¢ 712

T
7es0

? I 22 E:

M Obslete
722

?4%?
Woui» wﬂf 47fla kst .

m )
:{f% ﬁ | Cuananis

3446? |
> | P
ELd 720

e L
£y 761 ©

e



90-07-7
ST 680 Moroy Street,

REQUEST FOR: Deviation from dwg.

Engineering Change

MoacDon Industries Ltd.

Winnipeg, Manitoba R3J 353

HOLD

]

¢ or

1. Product: qufw‘-_g@(*;os T Veader

2. Requested by: ::gilgkk;_ Appd. by:
Apes 2\!‘14— Appd. date:

Effective

3. Date:

W.0. #

P.O. ¢

4. Description of Change:

COPIES TO:
Dir. of Mfg.
| Prod Control
Hfg Plant 2

Dir. of-ﬁ I.

Q C. Assy.

| Q.C. Hfg.

—

\¢b\ﬂﬂ“~ QJAA*%ngP donﬂumé§6 é%ﬁavv;
~ e vead Yo es g buy

i Q C. Plant 2
Q. C. Narehouse
Purcha51ng i

Purch.
Requestor

|

Vendor
F

DISTRIBUTION
QTY.

1

e

Tech. Publ.

‘Parts’

}-'l-'i-l-t—-t-r-l'uwl-ll-m

24969

quwgk ‘o QJL\S?ﬁVN.
No w \Aig 45\ 2. Cear pamx.«ior\d” 4111'
co e \os Yo E:v»v '?5‘¥f7\72.

\p)\\aj' Com &DG&

P

4712 & a L5 " n 77T -
28208 “ - - £L379 cr?‘a e _é:/‘ 47&10
47CU # 4762/ L éoo ~

5. Reason:

— -

Hold No.

Deviation No.

Form 23698 Fill in Items 1-5

and send original to Engineering

b




MAIN FRAME, LIGHTS & SHIELDS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
33 34930 Shield, R/H Rear C/W Decals - 14’ D/K Header (Except G/S) .... ... 1
34931 Shield, R/H Rear C/W Decals - 16’ D/K Header (Except G/S) ....... 1
34748 Shield, R/H Rear C/W Decal - 14'G/SHeader .................. 1
34749 Shield, R/H Rear C/W Decal - 16' G/SHeader .................. 1
34 34725 Deflector - Crop, Left (G/SHeader) .................... 0. .nn 1
34726 Deflector - Crop, Right (G/SHeader) ......................... 1
35 16539 CIORE ATOBIE o i wsibin won v s S0 e Summiiaio sl @5, 45 aos o sontii s e 2
36 34762 Harness, Wiring - 12" Header ............ .. .ot iiii it 1
34763 Harness, Wiring - 14" Header ............ ... innn 1
34764 Harness, Wiring- 16" Header .. ....... ... ..., n. 1
31062 Connector Kit - 3 way (includes male & female plugs) ............. 1
a7 21763 Fastener, CEBIe TR <o vh v soias Cems vt it v ale W apins 5 455 5
38 30542 Clip, Rubber (wiring harness retainer) ............... ... .0. A/R
39 20535 Washar Elat s cnmats diley o smohseters v i 08 st o s D 18
40 34656 Flap, L/H (except G/S Headar) ......ew v v v o amn sm on van 1 75990 -
41 34657 Flap, R/H (except G/SHeader) ............coviiviiniiinenn 1 75990 -
42 34438 Support, L/H - sickledrivebox (welded) ....................... 1
34268 Support, R/H - sickledrive box (welded) ... .................... 1
43 34969 Panel -center (welded) . .. ........ ... 1

21503 = Capscrew, Hex. Hd. 3/8 NC x 4.0 Lg.
18598 Washer, Flat 13/32 I.D.
18669 Nut, Lock 3/8 NC Distorted Thread
21863 Bolt, Carriage, Short Sq. Neck 3/8 NC x 3/4 Lg.
21558 Capscrew, Hex Hd. 5/16 NC x 3/4 Lg.
18637 Washer, Lock 3/8
18590 Nut, Hex. 3/8 NC
21281 Bolt, Carriage 5/16 NC x 3/4 Lg.
18690 Nut, Lock 5/16 NC Distorted Thread
18636 Washer, Lock 5/16
18589 Nut, Hex. 5/16 NC
18597 Washer, Flat 11/32 I.D.
21491 Capscrew, Hex. Hd. 1 /2 NC x 1 1/4 Lg.
18638 Washer, Lock 1/2
18591 Nut, Hex. 1/2 NC
21472 Bolt, Carriage 3/8 NC x 3/4 Lg.
19966 Bolt, Carriage 3/8 NCx 1 1/4 Lg.
21821 Bolt, Flange Hd. 3/8 NC x 3/4 Lg.
21452 Nut, Flange 3/8 NC
18723 Capscrew, Hex. Hd. 1/2NC x 1 1/2 Lg.
21473 Bolt, Carriage 5/16 NC x 1 1/4 Lg.
21282 Bolt, Carriage 5/16 NC x 1.0 Lg.
18599 Washer, Flat 17/32 ID

6771 Nut, Hex 1/2 NF

XX EcCHO IOV ZEr X —_IOTIMUOT>



SKID SHOES

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 34035 Shoe, Adjustable Skid (for use without gauge rollers) .. ............ 2
(Qty. 1 for D/K - L/H Only)
34036 Shoe, Adjustable Skid - R/H (D/K Only, without gauge rollers) . .. .. .. 1
2 34845 Brackel, REABINIOA .o ss s b d st s et owint v i s 4
3 34834 8hoa, Cartar Sk - 12" HBAUBE <.+« « o+ v v v v o wsiowiaveliisis sve e oie e s 2
34835 Shoe, Center Skid - 14' Header (See Note) . .........cvvvvvnvnn. 4
34836 Shoe, Center Skid - 16’ Header (See Note) .............ovvnunn. 4
NOTE: FOR HEADERS WITH SERIAL NUMBERS UP TO AND
INCLUDING 69758 ALSO ORDER ITEM 4
4 34844 L N g i L e T C R I A/R
5 34575 Shoe, Adjustable Skid (for use with gauge rollers) ................ 2
(Qty. 1 for D/K - L/H Only)
34838 Shoe, Adjustable Skid - R/H (D/K Only, with gauge rollers) ......... 1
A 21469 Bolt, Carriage 1/2 NC x 1 1/2 Long
B 18638 Washer, Lock 1/2
C 18591 Nut, Hex. 1/2 NC
D 30515 Bolt, Carriage 1/2 NC x 1 3/4 Long
E 8218 Bolt, Carriage 7/16 NC x 1 1/2 - Standard Guard
21665 Bolt, Carriage 7/16 NC x 2 3/4 - Stub Guard
G 18654  Nut, Hex. 7/16 NC
H 18599 Washer, Flat 17/32 1.D. (If Required)
J 21471 Bolt, Carriage 1/2 NC x 1 1/4 Long



GAUGE ROLLERS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 34566 BOllGr, SBEEE. ot s B i b o s b i o e G 2
2 21859 Baanng CIW Lotk GoREE 505 LV 5 oo i dah wam e o 5 o i iy i 4
3 30601 FIBNOBRE o avii sty i b % pede D e s i vl SvRaseis 4
4 21860 Flangette C/W Grease FItING ... . oo v cvmmnviiesosassvnes 4
5 34574 BIBOKOY - i v srrimnassre e stved & o € s a0 i 0 O 0 B 4
A 19965 Bolt, Carriage 3/8 NC x 1.0 Long
B 18637 Washer, Lock 3/8
C 18590 Nut, Hex. 3/8 NC
D 21471 Bolt, Carriage 1/2 NC x 1 1/4 Long
E 18591 Nut, Hex. 1/2 NC
F 18638 Washer, Lock 1/2
G 21491 Bolt, Hex. Hd. 1/2 NC x 1 1/4 Long
H 18697 Nut, Lock 1/2 NC Distorted Thread




AUXILIARY FLOAT SPRING

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
NOTE: 12' HEADER - REQUIRED LEFT SIDE ONLY
14’ $/K HEADER - REQUIRED LEFT SIDE ONLY
14' D/K HEADER - REQUIRED BOTH SIDES
16’ HEADER - REQUIRED BOTH SIDES
1 33288 BOEHIOE oo ko pin smavanmenios WS i CRREFRERNHETR 1 (SEE NOTE)
2 34651 BN oo i o0k i MG i D O GRS Al 1
3 21540 Washer, Hardened . ...... ... ... .0t 1
4 34650 Flange C/W Grease FIRtIng . .....cconvivurenrnmronnnsnosne s 1
5 21299 SIRaBE PG - oy s pensaaian B b de T 09 Re lbu s e o s 1
6 24934 DrawhOl: SPING v v vo siviavvin o5 i8R B8 Vi we e st S E 45 Sie e 1
7 33275 YO, SPINE . os o v b aave i i sl i se B0 R RIG 23 BN 5 1
8 33276 TUbe: PRBIG: & o i ow sansmeninn o5 50 08 15 o8 oRslocsiBR T Nows 1
9 24319 AN v 6 i e ST 58 S SRR 1
10 32275 PIB. v simanaine 6 s SEeamnuiaienes s e S Eapams e vy o 1
1 13125 PI HAIT o cvimioms s o s tuvenmes staiamsis s sis wiid ah sied v ssam el i &l we 1
A 21378 Nut, Hex. Jam 3/4 NC
B 21575 Capscrew, Hex. Hd. 1/2 NC x 1.0 Lg.
C 18697 Nut, Lock 1/2 NC Distorted Thread
D 30267 Capscrew, Hex. Hd. 1/2 NC x 6.0 Lg.
E 21558 Capscrew, Hex. Hd. 5/16 NC x 3/4 Lg.
F 18636 Washer, Lock 5/16
G 18589 Nut, Hex. 5/16 NC
H 18596 Washer, Flat 9/32 inch I.D.



DRIVE LINE

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 34361 Drive Line, Includes Items 2-9 .. . .........coviiiiinennnnnnn. 1
2 30621 (xS T T ) PP - Sty oy SR R W 2
3 30622 o ey 2
4 30623 Bearing, Shield (Consists of 2Halves) ................ccvvvnn.. 2
5 30617 YOKS WRH SRR & ovusian v om v a8 SEa e oo a @ e A ey 1
6 34362 Shield, Oubar CW DBCEL &+« 5 v vwimuniws sy v s Coasiaes 1
7 30618 Yoke With Tube, Includes ltem 8 . . .. .. ... ... innenn. 1
8 30167 DUDDOTE SR . o occaiioron: wcainsara ooy mvwmmishsowsn oo s b S 3 1
9 30619 T T oo 1
10 34366 Male Assembly (Includes ltems2-6) ............ ... cvivennnn. 1
1 34367 Female Assembly (Includes ltems 24, 7&9) . ..........ccvvuvnnn. 1
A 21880 Capscrew, Hex. Hd. 1/2 NC x 2 3/4 Lg.
B 18638 Washer, Lock 1/2
Cc 18591 Nut, Hex. 1/2 NC



10

DRIVES GROUP - SINGLE KNIFE




DRIVES GROUP - SINGLE KNIFE

1

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 34620 SHARL DINVO TR PE. o co S0 2nn it o binidd b imwa «oiae ooiseia wis o3 winoa 1
34621 e By e e e 1
34622 T A 0] P T A S (e PRI [ e g 1
2 21936 BearingC/WLlockCollar .........ciiiiiiiiiiininnnnerrnans 2
3 30602 PIARAOIE. oo ariinis oo mob o b s e el 55 i i o e (e 3 i 2
4 30603 Elangatte CAV GIeasB PRI o cosnvis i vs vnve aeisus sd-ss 5 1
5 13298 KEV VORI QRE 1B - vca v niwimine o sa wisein s wisas e &7 s34 1
6 21934 Bushing, Taper Lock (Qty. 1forG/S) ........ccovviiiiniinean. 2
7 17194 Key, 5/16 Square x 2 in. Long (Qty. 1 forG/S) .................. 2
8 30604 Sprocket, Auger Drive, 14 Tooth (Standard) .. ................... 1
9 34364 T IR e R S Lo 4 R ——— 1
10 21938 Flangette C/W 45° Grease Fitting . .. ....vvv v iinnan. 1
1" 30256 Bushing, Taper Lock (Standart) . oo v'e aesiavin v oo aas s v 6y 1
12 34047 Pulley-Hay Conditioner Drive (Not Req'd. for G/S) . ............... 1
13 34947 Sprocket - Auger Drive, 12 Tooth (Grass Seed) . ................. 1
14 30841 Bushing - Split Taper (Grass Seed) . ...........ccoviiinininnenn. 1
A 19965 Bolt, Carriage 3/8 NC x 1.0 Lg.
B 18637 Washer, Lock 3/8
C 18590 Nut, Hex. 3/8 NC




12

DRIVES GROUP - DOUBLE KNIFE

to primary | i
driveline




DRIVES GROUP - DOUBLE KNIFE

13

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 34950 Gear Drive Assembly - Complete, Incl. #2-13 .. ................. 1
2 34951 Housing - Matched Halves, Incl. #14 & Hardware ................ 1
3 30838 S ooosmemin i o B9 EIeTeEwine Wi &5 58, e A/R
4 34997 SHAl < LIBDBE onwmssis 0 s siimyatomamiuiis i e ne e eaiem e 1
5 34998 SHAt = LOWBE wioiare avviom i s s darmiu i ive w08 S e sas i o0 v 1
6 34958 GBAE yiprivivaneimin o2i ous {5 bowpasims st A R 05 SRR R, P 2
7 611 BEARND » QOB . was b s w26 w0 inoeorss wrer 5o e 0% o1 000000687 8. i 4
8 616 BUAENG « OUD: (. oncs ik v by wiosvilbssbemmmmmmd nw o bbb wmeas ty sies 4
9 30834 RIS = D80 4. estiramim sl U b to il em i s do; by o Sy 4
10 30835 PG, My e ML koo o e oete oo S o e e S 3
11 30837 Cap~LOWEE BRI . v i ool uiabiami@iaiiall oo & wie e sl s s 1
12 30836 Key - Woodnfl, SAE "E" Hard . ..o «onuivimion ua e s e o siaies 2
13 30590 PG =~B/B NPT . s ies i 15 iv poimmsmmaniats aen i 5 eaesis i st ve 2
15 21024 Adapter-3/8x1/8PipeThread .............ciiiiiiininnnn 1
16 21425 Broathier's TLO NPT . v o5 56, sxecinmon Staymig ww i S s darammm i s s 1
17 17194 Key - 5/16 Square x 2 inch (Qty. 1 for G/S) .................... 3
18 13298 Key - Woodruff, SAE # 18 .. ..... ..o 6
19 34053 Pulley - Hay Conditioner Drive (Not Req'd. forG/S) .. ............. 1 - 75980
34047 Pulley - Hay Conditioner Drive (Not Req'd. for G/S) . .............. 1 75981 -
20 21934 Bushing - Split Taper (Qty. 1forG/S) ........ ..., 3
21 33529 Joint - Universal, Includes #22 & 23 . .......... ... ... ... .. .. 1
22 30166 YOKE: .mnaamenmn ms oo smeamsse emmmcaelsms oF oe s e sn ey e 2
23 15406 Cioes & Boating Bt .« ix oo vwmiesmmg i s o stsmwdin e s & 1
24 34286 o 21 IR = 1= 11 o RO OB St RO, OFSyS IS SN R 1
25 21859 Bearing-Ball .. ........ ittt 3
26 34341 Flange - Bearing, Cropped .. .........ciiiiin i nnn 1
27 34340 Flange - Bearing, Cropped With Lube Fitting . . .................. 1
28 34942 Shaft - Left Drive, 14 Ft. Header ............. . i 1
34943 Shaft - Left Drive, 16 Ft. Header .............oviiviiiiiiiunn 1
29 30604 Sprocket - Auger Drive, 14 Tooth (Standard) . ................... 1
30 21936 BEETING BRI e i ot scioomm s mnimomm-simmtis s s afon smes s 5 s 1
31 30602 FIBNGe ~ BRATND « v.x o0 5 s sipmmms e sia sis o5 08 smisieoisse 6se i weincs 1
32 21938 Flange - Bearing, With Lube Fitting . .............. ... ... ...... 1
33 34364 Pulley -Knife Drive . . .. ..ottt it i s 2
P 34361 Driveline - Secondary, See "Driveline" for components ............. 1
35 34945 Shaft - Right Drive, 14 Ft. Header .............. ..o viiinu... 1
34946 Shaft - Right Drive, 16 Ft. Header .............. ... v, 1
36 21935 Bearing Assembly - Incl. Housing & Bearing (#25) . ............... 1
37 30601 Flange ~Boating . ... v vavmi s s on e v e weaseias @ 2 e 1
38 30362 Flange - Bearing, With Lube Fitting .. .. ....... ... 1
39 30034 Bushing:« SplitTANET . ..vows s v o siv s womiesivasens s ki 8§50 1
40 30841 Bushing - Split Taper (Grass Seed) ............coiiiiirerrnnn. 1
4 34947 Sprocket - Auger Drive, 12 Tooth (Grass Seed) .................. 1
A 21264 Bolt - Hex. Head, 3/8 NC x 1 1/4 Inch
B 18637 Washer - Lock, 3/8 Inch
C 18590 Nut - Hex., 3/8 Inch NC
D 21859 Bolt - Hex. Head, 1/2 NC x 4 Inch
E 18599 Washer - Flat, 17/32 Inch L.D.
F 18638 Washer - Lock, 1/2 Inch
G 18591 Nut - Hex., 1/2 Inch NC
H 21880 Bolt - Hex. Head, 1/2 NC x 2 3/4 Inch
J 19965 Bolt - Round Head Square Neck, 3/8 NC x 1 Inch
K 21484 Bolt - Round Head Square Neck,3/8 NC x 1 1/2 Inch
L 18598 Washer - Flat, 13/32 Inch |.D.



14

KNIFE DRIVE GROUP




KNIFE DRIVE GROUP

15

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

10 21862 Pulley, Flat ldlar (Qty. 2 FOrDYK) . .ccome e someaamss s s s 1
11 34400 Belt, Knife Drive (Qty. 2ForD/K) . ..........coiiuiinnnennn .. 1
12 21054 Pulley, "V" Idler (Qty. 2ForD/K) . ..o it ee e e 1
13 34600 Bar, ldler Support (Qty. 2ForD/K) oo vovviiiviicinansonnsons 1
14 20535 Washae (O 4 Eot D) orpvvenuwn i v of 66 wewiins v o i 2
15 REF Wobble Box, (See Page 19) (Qty. 2ForD/K) ................... 1
16 21418 Pulley, Knife Drive (Qty. 2ForD/K) . . ....covviiiiiii i v 1
17 21417 Waaher (O 2 EBEDAO . vvvvsmmmani is o dvaisenie e o b e 1
18 21865 Arm, L/H Drive, includes hardware R& S ...................... 1
19 21717 Washer (Qty. 2FOrD/K) . .vvvvereiee e e, 1
20 26321 Pin, Knife Head (Qty. 2FOrD/K) .. ... vt inns 1
21 21887 Grease Fitting, 1/8 NPT (Qty. 2ForD/K) ........covviinvinnnn. 1
22 34388 Head Assy., L/H Knife, includes tems 23-256 . ................... 1
23 34389 PIigO, S EOR DR =, o i s 78 Sopoiiasiige ¥ v 1
24 30607 Bearing, Needle (Qty. 2ForD/K) ... vviiiiiiniiniiininnnans 1
25 30608 Seal QN 2 POF DY) o v voive wosmemsie e s wabsumagugs s o s 1
26 34895 Head Ass'y., R/H Knife (D/K Headers), includes items 23-25 ........ 1
27 30510 Arm, R/H Drive (D/K Headers), includes hardware R& S .......... 1
28 30668 Bolt, Ribbed Neck #12 NC x 1.0 Lg. (Qty. 26forD/K) .. ........... 13
29 30669 Nut, Lock #12 NC (Qty. 26 ForD/K) .. ...........cccvivennn. .. 13

B 18669 Nut, Lock 3/8 NC Distorted Thread

Cc 18590 Nut, Hex. 3/8 NC

D 21489 Bolt, Carriage 1/2 NC x 2 1/2 Lg.

E 18599 Washer, Flat 17/32 |.D.

F 18638 Washer, Lock 1/2

G 18591 Nut, Hex. 1/2 NC

H 18592 Nut, Hex. 5/8 NC

J 19966 Bolt, Carriage 3/8 NC x 1 1/4 Lg.

K 18524 Bolt, Carriage 5/8 NC x 2.0 Lg.

L 18639 Washer, Lock 5/8

M 30809 Capscrew, Hex. Hd. 5/8 NC x 2.0 Lg. Gr. 8 - 73972

30861 Capscrew, Hex. Hd. 5/8 NF x 2.0 Lg. Gr. 8 73973 -

N 18689 Nut, Lock 3/4 NC Distorted Thread

P 5440 Nut, Slotted Hex. 3/4 NC

Q 18648 Pin, Cotter 3/16 Dia. x 1 1/4 Lg.

R 30922 Capscrew, Hex. Hd. 5/8 NC x 2 3/4 Lg.

S 18666 Nut, Lock 5/8 NC Distorted Thread

v 20078 Capscrew, Hex. Hd. 3/8 NCx 1 3/4 Lg. Gr. 5

(SPARE SHEAR BOLTS - SEE AUGER DRIVE)
w 18637 Washer, Lock 3/8



16

CUTTING COMPONENTS: STANDARD GUARDS

REF PART DESCRIPTION QTY - SERIAL

NUMBER NUMBER

1 28014 Guard, Standard (First 2 At Drive End, Qty. 4 ForD/K) ............ 2

28013 EARIRL AP, o comy oot o scrmsm ey oy o S won d2n s, Pme Aok s A/R
2 33114 Guard-Center, Standard (D/KHeaders) ...........ccovuviunnnnn. 1
3 28815 o1 Tol gt o e T TR g L S S S B I R A/R  -73102
4 34618 Guide-Knife, C/W Setscrew . .............c.oviuruienranenns A/R 73108 -
5 18599 Washer-Flat, 17/32 Inch L.D. (2/Guide) ............coovvunn... A/R 73103 -
6 34392 Serrated Knife Assy. LessHead -12Ft. . ....................... 1 f

34393 Serrated Knife Assy. Less Head - 14 Ft. S/K .. .................. 1

34394  Serrated Knife Assy. Less Head - 16 FL.S/K ... ................. 1

33715 Serrated Knife Assy.-L/H, Less Head - 14 Ft. D/K with Standard Guards 1
33716 Serrated Knife Assy.-L/H, Less Head - 16 Ft. D/K with Standard Guards 1

7 34390 Section, Knife - Over-Serrated . .. ............c.cooviiiinnn... A/R
8 34391 SOOI BOEL v o pismasaamind v8inia s e e s A 2
] 7258 Rivet, Round Head 0.208 Dia. x5/8Lg. .. .. .........coouvnn.. A/R
10 33718 Serrated Knife Ass'y.-R/H, Less Head-14 Ft. D/K with Standard Guards 1

33719 Serrated Knife Ass'y.-R/H, Less Head-16 Ft. D/K with Standard Guards 1
11-14 REF Knife Heads and Hardware - See Knife Drive Group
15 8639 Rivet, Countersunk Head, 0.208 Dia. x5/8Lg. . .......cvvvvvnnnn, 4
18654 Nut, Hex. 7/16 NC
8219 Bolt, Carriage 7/16 NC x 1 1/4 Lg. (THRU GUARD ONLY)
8218 Bolt, Carriage 7/16 NC x 1 1/2 Lg. (THRU GUARD & CLIP)
Bolt, Carriage 7/16 NC x 2.0 Lg.
30862 Bolt, Carriage 7/16 NC x 2 1/2 Lg., Used at Center Guard (D/K) Only

oo w»
~
N
£



CUTTING COMPONENTS: STUB GUARDS

17

REF  PAAT DESCRIPTION Qry SERIAL
NUMBER NUMBER
1 34975 Guard-Stub: D/K Qty. 5: 2 Each End & 1 Inverted At Top Center. . ................. 5
B/ Oy, 20 2 AL LM BN 1 o vnoommimin i i g v e 2
34974 Guard-Stub, use all locations except as noted above ...........covvviiiiininn, A/R
2 34976 Bar-AdJustar ... cau i ea i e e e S e e A/R
3 34359 T e Py e e e T B L e T e S S S = A/R
4 34833 Shim-usad atcenter of D/KONIY ....vvvniiieiiiiniiiiiinnoneriiniiiennaas 2
5 23918 Guide, Knife -used atcenter of D/Konly . ... ..cooviiuiiiiiiniiseniiiiiiannns 1
6 34392 Serrated Knife Assy. Less Head - 12 Ft. .. ... ..o ivvviiiniiiianniiniiiea i 3
34393 Serrated Knife Assy. Less Head - 14 Ft. S/K .. ... iiiie it iinniiniiininnnans 1
34394 Serrated Knife Assy, Less Head - 16 FL S/K ... ... oiviiini i iiiiiiiiiiiinna s 1
33730 Serrated Knife Assy.-L/H, Less Head - 14 Ft. D/K with Stub Guards ................ 1
33731 Serrated Knife Assy.-L/H, Less Head - 16 Ft. D/K with Stub Guards ................ 1
33726 Smooth Knife Assy. Less Head « 12 Ft. . . . ... cvvni it i iannniiinneanniiannns 1
33733 Smooth Knife Assy.-L/H, Less Head - 14 Ft. D/K with Stub Guards . ................ 1
33734 Smooth Knife Assy.-L/H, Less Head - 16 Ft. D/K with Stub Guards .. ............... 1
NOTE: L/H Standard Guard Knives (see p.16) may be converted to L/H StubGuard
Knives by removing the last two inboard (center of header) sections, adding one
inverted end section, item 10, and adding 58 mm (2-9/32") to the inboard end of the
knife back.
7 34390 Section, Knife - Over-Serrated .. ...... ..ot iiiiiai i A/R
23009 Section, Knlfe « Smoeth ..., oot vvmsiienni e iiares s e ons e A/R
8 34391 BOCUOMY B! 4o iin v om0 m s o w05 6 W ¥ A8 A R o S R RN 2
9 7258 Rivet, Round Head 0.208 Dia. x 5/8 Lg ................................... A_{R
10 34893 Section, End - used at R/H end of L/H knife, Stub Guard D/Konly ................
1 33920 Serrated Knife Ass'y.-R/H, Less Head-14 Ft. D/K with Stub Guards ,................ 1
33921 Serrated Knife Ass'y.-R/H, Less Head-16 Ft. D/K with Stub Guards .. ............... 1
33724 Smooth Knife Ass'y.-R/H, Less Head-14 Ft. D/K . ..., .0ovieiiiinenninnianinnns 1
33725 Smooth Knife Ass'y.-R/H, Less Head-16 Ft. D/K . . ... ...ccviviiiininin i nrnns 1
NOTE: R/H Standard Guard Knives (see p.16) may be converted to A/H StubGuard
Knives by adding item 12, 34968 Spacer Bar to top of knife at inboard end.
12 34968 Bar, Spacer - for Stub Guards (install on top of left end of R/H knife
ass'y, [item 11]) - 14 /. D/K& 16 D/K . ... ...0oot T R R R T 1
13 8639 Rivet, Countersunk Head, 0.208 dia. X 5/BLG. . ..vvvvvviniinnniiiiiisnsaeannns 7
14-17 REF Knife Heads and Hardware - See Knife Drive Group
A 18654 Nut, Hex, 7/16 NC
B 30862 Bolt, Carriage 7/16 NC x 2 1/2 Lg.
C 30866 Bolit, Carriage 7/16 NC x 3.0 Lg. (Used At Center Of Double Knife Headers)
D 21567 Capscrew - Hex. Hd, 3/8 NC x 3/4 Lg.
E 20077 Capscrew - Hex. Hd. 3/8 NC x 1.0 Lg.



WOBBLE BOX

18

o

= -

T

# N
|
- o | _
i ] S =~
= = =
©
A ok




19
WOBBLE BOX KNIFE DRIVE

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 26320 Wobble Box - Complete, with mounting bolts (Qty. 2 ForD/K) . ... ... 1
NOTE: QUANTITIES ARE PER ASSEMBLY
2 21417 Washer (28739 2 ) BB XU . cildamacves viv v son dsiomive s e 1
3 18689 NUEETING B Lotk <o ofetv Siaricne s 5ia 6o s semmaio s 1
4 21421 Cover Ass'y., Pulley (Incl. tems 5 &6) ..................ounn. 1
5 30814 SO "5y i wave il oo b B e Aayn (97 S e I 1
6 21420 Baarng NaBtIB" .. .5« cu v dalam waauis areiosons 5 s dwis s 4ra e ¥ 1
7 21712 SHBIENTBBRIN L) . & ina Do ara M s i o T, o e 1
8 21512 Gty L g1y Gl ek ST, MO VRS VN & R NP Y SO 2
9 21424 - Nut, Stake (1 15/16-20Hex. Spiral) . . . ... oo v i i e e nan, 1
10 21425 Vaive AssembIy. Relief ... . % sanlivose s s i o saieiaine e s 1
1 21024 AUNINAE /B X VI8 P oo o is e ks as o0 L5 6000 6@ il o 1
12 26319 Housing Assembly, with mounting bolts (Incl. ltems 14 & 15) ........ 1
14 30815 e RS e 1
15 21513 BOANNG, NBABIE . /% 0w o vomiobelasiamm monsins e S s W o s 1
16 21864 Insert. Metal Threaa, BIB-NC . oo concos wie mm mmimnin v mmn soae ke v wss 2 -73972
17 21514 "O"RING (25/8 X 27/8X1/8") . v uitreer et 1
18 26318 Cap Assembly, Wobble BoX ... .........c.ciiniiiinnennrnn.. 1
20 21516 Beanng, Neotle .« coon s anss svimeenas s o G ET SRR R S 2
21 21517 SOBL O e o i i o e SRR e Tl M B R e A e B e N e 1
25 21429 Yoke, Wobble Joint, With Bushings . .............ccooiiinoa.. 1
26 21715 BUSHING, BrONZE - v covrssnivaianens asae vie s i o i a6 msie: s st 2
27 21713 SOIVAIE. o oo i s o i e S M o B 2
28 21519 (5150 G R RSP A 2
29 21716 PR NVIGE L7785t T TTRHCY: o v ot ne B 5 3 i A S Ao 2
30 21714 HOUSINE WoDBIE JORE £. o <000 5550058 vt 85 e ahin 58005 sk S a5 1
31 21520 Bolt (5/16 % 1" Spackl, GradeB8) ... .i:i.ivsisssvnsrvsvadasncs 6




20

AUGER DRIVE GROUP




AUGER DRIVE GROUP

21

REF PART DESCRIPTION QTY  SERIAL
NUMBER NUMBER
1 34680 Auger - 12', Except G/SHeader ................coiiiiiiinn.. 1
34681 Auger- 14", Except G/SHeader ...............ccoiiiiviinnnn 1
34682 Auger - 16', Except G/SHeader . ............ i, 1
34960 AUREr -2 TS BAE: & v mme el it an s vie G s o5 o 66 den 1
34961 AUGBE AR QI8 B i v pimv sty s b v B aae sie v o sleiea 1
34962 Auger-16'G/S HAL ..o 1
2 34669 Angle (Not Req'd. For G/SHeader) ..............cc.cvivinin.. 2
3 34360 Beater (Not Req'd. ForG/SHeader) ............. ... 2
4 34670 Strip (Not Req'd. For G/SHeader) ............coviiiivinn... 2
5 34675 Shalty: BIM i i i 9. 25 20 s as 5 15 00 5, 5wdoss o wilh i, 1 dre 1
6 34665 L S 0 L D R TR 1
7 21934 BUSNING, TARBELOCK: o i wveilsaivnminns s b v ieinisie sdi o p i 2
8 17194 KBy, 5/18 Satara X 2 In. LBNG: «.siaelins v ox sacaeisis a3 va o i 2
9 34646 Plate, L/HAugerMounting ... ..........0 i, 1
10 34647 Plate, R/H Auger MOURUING . v oo vivsore v s e v sisiiswms on s oia sbe s 1
11 21936 Baaring C/W Lotk Callar . . «.icsmime s v se s e scvcsise s o0 10 6000000 2
12 30603 Flangette C/W Grease Fitting .. ............ ... ... . vu..t. 1
13 30602 AR [1 M e A S o e S R e o 2
14 20535 1 L T R L T AN T S L Eo 8
15 34358 Sprocket, AUger Drive . . ...t e e 1
16 34353 BHSHING wavsvn s oi i winsrs sb dmssssne s @559 80 S 0s vaoiiey s BN s 1
17 34354 BUSHIAYG o eos pronvipe soasmssa s sastis o6 509 0 ssie Sy me i whre 2
18 34356 | [E ] T3 o o)1= S ORI UROPS Y R [ 1
19 30605 Ring, Retaining . . ... i i e 1
20 30606 Chain, Roller #6860 x 131 LinkS . . .. ...t ii i i 1
21 6636 Link; GONREEHN, % i i5 So s S S g e e le off Sv i S3e%0 mib wbaens 1
22 9333 Sprocket, Idler Ass'y. (Includes Items 23 &24) .................. 4
23 9213 Bearng; Ball- com o e evvamuismiom i i e v sEEEEN R TR N0 4
24 795 HING SHER canamiies su e wvmmmasese Be on a5 5 eemi s i i e 8
25 34581 VUBEHET Lol v s b0 smtes b i g 5 5 ol weiebicdes v 4
26 34644 ] ] 1o PO =1 e | OSSP A o S [ 1
27 21938 Flangette C/W 45° Grease Fitting ... ......................... 1
28 34645 BAYr. v Sondm Al rn Lo 8 SO e s A o ah S MeStile B 1
A 21281 Bolt, Carriage 5/16 NC x 3/4 Lg.
B 18636 Washer, Lock 5/16
C 18589 Nut, Hex. 5/16 NC
D 21473 Bolt, Carriage 5/16 NCx 1 1/4 Lg.
E 18690 Nut, Lock 5/16 NC Distorted Thread
F 21594 Capscrew, Hex. Hd. 5/8 NCx 1 1/2 Lg.
G 18639 Washer, Lock 5/8
H 19965 Bolt, Carriage 3/8 NC x 1.0 Lg.
J 18637 Washer, Lock 3/8
K 18590 Nut, Hex. 3/8 NC
L 20078 Capscrew, Hex. Hd. 3/8 NC x 1 3/4 Lg. Grade 5 (SHEAR BOLT)
M 18526 Bolt, Carriage 5/8 NC x 3.0 Lg.
N 18600 Washer, Flat 21/32 I.D.
o 18592 Nut, Hex. 5/8 NC
Q 18525 Bolt, Carriage 5/8 NCx 2 1/2 Lg.
R 21262 Capscrew, Hex. Hd. 3/8 NC x 2 1/2 Lg. - THREAD FULL LENGTH
S 18602 Washer, Flat 15/16 L.D.
T 21491 Capscrew, Hex. Hd. 1/2 NC x 1 1/4 Lg.
U 18599 Washer, Flat, 17/32 1.D.
V' 18638 Washer, Lock 1/2
W 18591 Nut, Hex. 1/2 NC



22

REEL DRIVE GROUP




REEL DRIVE GROUP

23

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 34755 Tube, ReelMain-12'Header .............ccciiiiiiinnnnnn., 1
34756 Tube, Reel Main-14'Header ..............coiviineninnnasn 1
34757 Tube, Rael:Main - 18" Maader . . . .ccovanen o on v wmaimesi s soe i 1
2 34671 5T . S D s, R A S TN ) 1
3 34675 OUBIE B (inpmnn s smis vt e e o, i it S 9iouvasi s Sl 1
4 34536 EAMIE VW EIBEA . il v 25 ot 5 o e T B b e s sl i ion 55 4 1
5 34730 SURDAIL B vvusbimta 21 10 B8 0% e G 00 87 20 sl o deesnts ek iy 1
6 34745 L A Y T B T p—— 1
7 21936 BBATIAG! e s cn i 15 T 05,50 55 womie e AR 1 5 i AR s 2
8 30602 FlAnGeRe o vicimom o ik, oo 5 Baleis sl oisai &6 55 U Bimes on @ s 2
9 30603 Flangette C/W Straight Grease Fitting . .. ... ... ..o, 1
10 21938 Flangette C/W 45° Grease Fitting . ...............coiiviiin . 1
11 20535 WEBHBN o ion i oo v et s o Sxpmnsoi s 65 60 B0 S50 RORRES 0 B 8
12 34736 SUDEOHEDIM s mimiin e i R et T B T s S 1
13 34744 Cover C/WDecaland Seal . ............ccvuiiinrnnnnnnnn... 1
14 34747 SRAREL NEIO . o miialiss 55,50 va s tomeibnalsl s s e 1
15 34750 Cover,ReelDrive . .. ...... ...ttt 1
16 34746 Spacer, Motor WithWeld Nuts . . ............................ 1
17 34379 SProCkel MO 5 v oh o5 55 v v R R 9 B R 55 1
18 2149 Key, WoolriiESAE # 15 . on v wewmaimsencws i esma v sa e 1
19 18898 SNAPBRING o vamicmen wew wvcm vin i s s 36 65 e T R RECE WG 1
20 34352 SPTOCKEE, BBB] vocmeniv v e wse s soswomions o s b 415 s 0 WAAEEES 555 s 1
21 21934 Bushing, Taper Lock ...........coiiiiiminiiiiiinnnnnn 1
22 17194 KoY 5/16 8. X 2" Lg .+ v v v v vvveenenenenreaarsenseenseesenn 1
23 30613 Chain, Roller #60 x 49 Links . . .. .......... ... . ... iirinin... 1
24 6636 Ldnk; COMMBEING. o v i o v v s eiiia ey B3 & iy PR il & 1
25 6637 Link; ! @SB o i i isivive i, vt ie s i@ i s S0 3o S0 RS E, a5 1 -72608
26 34752 Arm, Reel (Qty. 3/Bat For 12’ Header) .................0u... 4 /Bat
27 38804 Shaft, Cam (includes hardware P& Q) ..................... 1/Bat
28 21940 Bearing, Cam Follower . ......... ... ... iiiiine.nn. 1/Bat
29 28346 BOIt COM POUOWEE, . 5. vix w8 wr sis wialbom mm sminasslns wis win vt iimmmmisd 1/Bat
30 34808 Bat - 12’ Header - Qty. 6 ForG/SHeaders ..................... 5
34809 Bat - 14' Header - Qty. 6 For G/SHeaders ..................... 5
34812 Bat - 16’ Header - Qty. 6 For G/SHeaders ..................... 5
31 34813 Hold-Down, Bat (Qty. 3/Bat For 12' Header) .. ... S U ARG 4 /Bat
32 30614 Bearing, Finger Tube (Qty. 3/Bat For 12' Header) ............. 4 /Bat
33 30600 Flangette (Qty. 3/Bat For 12’ Header) ...................... 4 /Bat
34 30596 Flangette C/W Grease Fitting (Qty. 3/Bat For 12' Header) ....... 4 /Bat
35 38805 Tube, Finger - 14' Header, (includes hardware P& Q) .......... 1/Bat
38806 Tube, Finger - 12' & 16’ Headers, (includes hardware P & Q) ... .. 1/Bat
36 End Shaft "A" - Dimension "Z" = 2 inches (50 mm)
38411 End Shalt "A" - 12" Header® ... . ci.iineve suimom i on sonnsomass 3
38412 End Shatt "A" ~ 14T HEBHBI™ .5 ¢« v oo saiiinsivasis v s siese.sstininie vie 3
38413 End Gnalt "A" - 10" Headar™. o iviu vaviiniven o6 s seieiaeiaie s 3
End Shaft "B" - Dimension "Z* = 4-3/8 inches (110 mm)
38414 End Shaft "B" - 12° Header*, Qty. 3ForG/S .........c.covvvnv s 2
38415 End Shaft "B" - 14’ Header*, Qty. 3ForG/S ...........vevvnunn. 2
38416 End Shaft "B" - 16' Header*, Qty. 3ForG/S .................... 2
* - NOTE: End Shaft includes hardware P & Q.
a7 34800 Tube, Finger W/Connector Shafts (14' & 16'Only) . ............ 1/Bat
38 34806 Shaft, Stub (12' HeaderOnly) ...........coiiiieinnnnnn 1/Bat
39 34351 Finger, Double Pick-Up . . . .. ..o i i it e A/R
40 19183 o T A/R



24

REEL DRIVE GROUP




REEL DRIVE GROUP

25

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
41 23783 Bat Assembly, Complete - 12’ Header**
23784 Bat Assembly, Complete - 14’ Header**
23785 Bat Assembly, Complete - 16" Header**
** . NOTE: Bat Assembly Includes Items 26 To 40 And Hardware
K To R In Proper Quantities For One Complete Bat.
42 21010 PN GrSaRE - D% ool i v mienias molrehers s ae sl s e e s 45 ahans 1
43 16837 ] RS (N S SR oS, N . e S A/R
44 34751 SO BN A o o win grmomimne s w8 KA, B T S e e e 1
45 34583 VAT CRMUAITY . o vcn in nvemominrine s wie ams vimomon Seemmin o8 stk e nsesie 1
46 34768 Angle, MOtOr SUPPOIt . . ...t it i e 1 75981 -
47 34788 PO, MIOTOT-SUDDON i iivisnm i diiii e M b 59 sl s sin i 1 -75980
48 34378 Finger, Double Pick-Up, R/HEnd (Qty. 3forG/S) ................ 2
49 34753 Shim, Chain Alignment . ........ .. .0, A/R
A 21594 Capscrew, Hex. Hd. 5/8 NC x 1 1/2 Lg.
B 18639 Washer, Lock 5/8
C 19965 Bolt, Carriage 3/8 NC x 1.0 Lg.
D 18637 Washer, Lock 3/8
E 18590 Nut, Hex. 3/8 NC
F 19966 Bolt, Carriage 3/8 NC x 1 1/4 Lg.
G 20077 Capscrew, Hex. Hd. 3/8 NC x 1.0 Lg.
H 21565 Capscrew, Hex. Hd. 1/2 NC x 1 3/4 La.
J 18638 Washer, Lock 1/2
K 21755 Bolt, Flange Hd. 5/16 NC x 1/2 Lg.
L 21403 Nut, Flange Hd. 5/16 NC
M 21941 Nut, Jam 5/8 NC Distorted Thread
N 21281 Bolt, Carriage 5/16 NC x 3/4 Lg.
P 30616 Capscrew, Socket Hd. 5/16 NC x 1 1/2 Lg. - 75980
30961 Capscrew, Hex. Hd. 5/16 NC x 2.0 Lg. Grade 8 75981 -
Q 18690 Nut, Lock 5/16 NC Distorted Thread
R 21488 Bolt, Carriage 5/16 NC x 1 3/4 Lg.
21480 Bolt, Carriage 5/16 NC x 2.0 Lg.
30961 Capscrew, Hex. Hd. 5/16 NC x 2.0 Lg. Grade 8
S 18598 Washer, Flat 13/32 1.D.
T 18584 Setscrew, Allen Socket Hd. 5/16 NC x 3/8 Lg.
v 21472 Bolt, Carriage 3/8 NC x 3/4 Lg.
W 30853 Bolt, Carriage 3/8 NC x 1 3/4 Lg., thread full length
X 18669 Nut, Lock 3/8 NC Distorted Thread




26

HYDRAULICS




27

HYDRAULICS
REF PART DESCRIPTION QTY  SERIAL
NUMBER NUMBER
1 34528 MRor HGIRIIY. oo o simnion v v mn s st om iibe e s ek 1
34382 Seal Kit - For MAB* Series HydraulicMotor .. ................... 1 - 73102
34527 Seal Kit - For MB* Series HydraulicMotor ..................... 1 731083 -
*Check Plate On Motor For Proper Series
2 30609 Elbow, 90 Adjustable ORB . . .. ......coiiieeininnnnroennnnns 1
3 30610 Conneotor, MAlo-ORB . .. waans 55 e da v sm e dass i o5 sdeisiaisas +u 1
4 34407 TUBE, FIONEPIEESIND. o vk s wnearv v st wsv e s o8 sonrank e 428 s 1
5 34408 R PO B ORI vt o iri sl ot B sy i v o b e R 1
6 34421 (o A OSRNN ... TINOUSURS = ST S| | (e - - R~ 2
7 34409 Tube, Rear Pressure - 12" Header . .............cviiuunnn. 1
34405 Tube, Rear Pressure -14'Header ... ...............ccoivin... 1
34410 Tube, Rear Pressure-16'Header ...........cooviiiiinnavann 1
8 34411 Tube, Rear Return-12'Header ... .. ... oo viiini i v e 1
34406 Tube, RearReturn-14'Header . .. ...........ciiiiinnnnonn 1
34412 Tube, Rear Return - 168" HEAMEr « .« v v v v v v v v is sb win i ns e s 1
9 34660 21701711 | O RO oF PSP L SO S SR R 1
10 34661 o, 00 N I T 2
11 24359 Protector, TUDE . ... v vvuvnneensmsnvsnesnocnssessssssssss 2
12 24056 WHEBHEE' 5o cated Snall oeqe sl o wohpn o DEuncie oo iy sy 1
13 34666 Plate: FIRINY < ovoscnnia stren o dB st eanden o Seraie ais & 1
14 30612 Tee; PFAMAIE PINO. v dhin nu s v s 055 i L e et sis 2
15 21849 = e T NN A O oSO 0 S S R S 1
16 21976 NIDDIO; FEX PIDB iciiiiie inas obe o ariimtsim o woasrs s s 4s ooalioiess x5 s 1
17 24217 L Lt et Ty 1) T ol N coprspuy), IR 1
18 34420 EIOSE) o vrn sirtehl e e b N R e, E S e e 1
19 21855 Coupler, Quick Disconnect-Male ............. ey ] 2
20 21857 Coupler, Quick Disconnect -Female . .................ccvuun.. 2
21 33005 Shim Kit (For Tractor Control Valve) - 16' HeaderOnly . . .. ...... ... 1
22 21763 Fastenar; Cable TIe. < o i bing v o aiiar e euts s miess o e oisiaiaas o 2
A 21863 Bolt, Carriage 3/8 NC x 3/4 Lg.
B 18637 Washer, Lock 3/8
C 18590 Nut, Hex. 3/8 NC
D 21470 Bolt, Carriage 3/8 NC x 2.0 Lg.
E 18598 Washer, Flat 13/32 1.D.
F 18669 Nut, Lock 3/8 NC Distorted Thread
G 18638 Washer, Lock 1/2
H 18591 Nut, Hex. 1/2 NC



28

HAY CONDITIONER - FRAME & ROLLS GROUP




HAY CONDITIONER - FRAME & ROLLS GROUP

29

REF PART DESCRIPTION QTY  SERIAL
NUMBER NUMBER
NOTE: If replacing either upper or lower roll having 3/8 x 1 inch conditioning bars
it will be necessary to replace both rolls. Order Kit #23909; which consists of items
5and 8.
1 34063 BIRELER v s g e s e e ST e 1
2 34064 SR B o s it 55 £ bl PSS ANATRE RS w S er TS T S5 1
3 34091 T e W PRPUNNTTRrS | S ———— 1
4 4005 T IChANNE oiaminen i id W v e S BE R e, T e e 1
5 34147 ROl UBERE oouisiam an b oo el me i mnim ety wi S05e et s S5 1
6 34023 Sleeve; FIRNHEE: s i oy v ov s st b ke 5 o e e S5 Ss 1 75980
7 34117 BHAIE PO s v ci i v viom sie smiess e a8 w s i e e wvss 1 75980
8 34148 RO LOWEE &+t rarinmns 8 ¥n 550 wiosimnfinmas s agiv BN 458 &5 e MRl [an 606408 1
9 34125 ] 1 e L I L ey R Y Y 1 75980
10 30256 Bushing C/WBolts &Key . ...... ..., 2
11 30031 Bearing C/WLock Collar ............c.0iiiiiniiiiinnnnennn 4
12 30575 Flangette C/W Grease Fitting ... .......... .0 iiirinan. 2
13 30576 FANGENO v wwimawi oy a5 55 35 506 SRR o 0 e e ahe s o e 2
14 34145 GHEID v remmis v ass w5 SORTRTTEERETIEN IS PR e i 2
15 34127 Arm, L/H C/W Rubber Bushing (Item 17) ... ................... 1
16 34140 Arm, R/H C/W Rubber Bushing (Item 17) & Decal . .. ............. 1
17 30574 BALPOINEL NI mmames in o om0 seskomeramcemm e 3 M YK 3
18 7782 Grease FItING . .. .o v e e ettt e et 2
19 34155 BUPPOIL. LAY 60505 050 40 1r we) mopmaemeioanwoms dORRA nies g parwsinrs s B 1
20 34156 SUPDETL MM sonconin o5 2% 3 B0 50 e asune e o8 83 S s i ik bon 1
21 1961 SPACBE 5 v ssns oF Syaw Sl W SN FETESE S 5 PR A R a5 1
22 34233 Stupport, LA SBIBIA wov vx o s v siipaliaomi b it 0 o5 B v 6 1
23 34234 Support, R SHBld L. i i i s waayien o v bessvEae v 1
24 34085 Link C/W Rubber Bushings (tems 177 &25) ..............cc00v.n 1
25 13626 BUSHING, BUBBOP: ..o onluor s s siivmce s st s s asinosg s 1
A 21863 Bolt, Carriage 3/8 NC x 3/4 Lg.
B 18637 Washer, Lock 3/8
C 18590 Nut, Hex. 3/8 NC
D 18723 Capscrew, 1/2NCx 1 1/2
E 18638 Washer, Lock 1/2
H 21491 Capscrew, 1/2NC x 1 1/4 Lg.
J 30597 Capscrew, 3/4 NC x 8.0 Lg.
K 18601 Washer, Flat 13/16 1.D.
L 18689 Nut, Lock 3/4 NC Distorted Thread
M 19966 Bolt, Carriage 3/8 NC x 1 1/4 Lg.
N 21733 Capscrew, 3/4 NC x4 1/2 Lg.
P 30687 Capscrew, 5/8 NC x 3 3/4 Lg.
Q 18600 Washer, Flat 21/32 1.D.
R 18639 Washer, Lock 5/8
S 18582 Nut, Hex. 5/8 NC
T 18525 Bolt, Carriage 5/8 NC x 2 1/2 Lg.
v 21594 Capscrew, 5/8 NC x 1 1/2 Lg.
v 20077 Capscrew, 3/8 NC x 1.0 Lg.
w 18598 Washer, Flat, 13/32 I.D.






HAY CONDITIONER DRIVE GROUP

31

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

4 34055 Bl NMatehat ot .. o smate s o v sl e O aED Hadienmse s 1

5 34049 PUlleYy DO 5 sm e S i s Tt i & e v A e A 1

6 30256 BIRBING. TAOEE LOER. - 5000 inmosemims smibiesmse. b Vb nib wie stus wes 1

7 11142 KOG WBOMUE 5o o e i o i i B S AR (i 1

8 21970 Pulley; 10188 o oonid ansm i s w s sn s e smiaEante sl s A s e 1

9 34171 BOEEINOE BN i\ 50 v cvvn v sive vl sams s e aterdl bl BliE- o wE 8 1
10 34278 BrackBt] Q180 . . oo sonamivie wieis s s i v e a/b oo e sl s s 1
1 ST A T M SRS S 1
12 10952 WVBBNBE g M com oo B oo o ioscnnon om0 Sy AR o S i 2
13 34184 HousiNg, GBar . .. .....viiiniiinenenneninrraenneneennns 1
14 34056 S AT L W S N e PR e O B P 8
15 21425 Brofather  qio conpliviins i@ vEm i s 0 S i a0 e 1
16 34022 CRBIEY .o o ok o ST T R R R S R T ¥ 1
17 34195 BOVRE &5 o i o s Do M O S R P R S 1
18 30688 Plugy 88 NPT MBONOIE « o5 i v v i o i e s s s 4w S e s 1
19 34044 Housing, Bearing C/W Cups & SnapRings . ..............000ut. 1
20 30583 (T ST 5 N . EO SO TSNP e 2
21 30582 ORI 50 0 Sttt e S T S o o n ey s = A WA S L P e 2
22 30584 Conl: Bealng - % s vrsis i hitis s siivs Aes Al i an ity i 2
23 30585 O B v v s s 0 o 5 R ST R G VR TR 1
24 34906 L L 1
25 34015 B v 5 s e o RS R 65 N RS S SR i oS 1
26 6647 NNBBIY L iy, ool o sk A5 et L 0 90 G SRS 1
27 34031 R 05k At D70 SR R % e e A ARl B SN SR 0 s 2
28 34040 SUPDOIL, BBBIING M e st ilhmins v aih 5ot bobsime i bes ot bt s g miaviess: airmes 1
29 30588 PN BORTINE o5 o o P I 04 ol i 7% Bt s Sk bl B ek 1
30 30586 BRANNG 5.0 7o e blemdicde ml fid il o o0 o B S B s e S A 1
31 30587 BN, ORI - 5o oo stesinsiinise 555 &5 o mica b isis 608 A s wADWS, wi s 1
32 30589 SBEL O i i o e e TN 6 i s S T R N R R T 0 1
33 34033 HOUSING BB+« 5o oonio sininss s o anio saienn 5o v ioh 81000 5 1
34 34013 DOVS BUME RSB o 5% irws il « wod e 5o mainies s o s aiagd o v sl $if WAE 1
35 34005 YOG SNAI: . e v T s s Soiee B bin et mon ik b o e s 1
36 18922 Cross & Boamng: ML . .. Bl e wimiees oo e siiitem s eme see wald e e aerd 2
37 34002 b (o] (- DTt E] ! [Tl Iy I ———— DU S TR 1 1
a8 34010 NOKS WIth PEN0O & oo vamiiviin s 9 minsis s sosmmssmtNons Mo 65 1
39 18671 Qreass PIUNG «..viosiimimiom oo simn e e TR b g T 1
40 21024 KOOPRRE. BB R ATB NPT iicii o v s imiais visint bl oo s s 4l s 1

A 19965 Bolt, Carriage 3/8 NC x 1.0 Lg.

B 18637 Washer, Lock 3/8

C 18590 Nut, Hex. 3/8 NC

D 30829 Bolt, Carriage, 5/8 NC x 3 1/2 Lg.

E 18639 Washer, Lock 5/8

F 18592 Nut, Hex. 5/8 NC

G 18600 Washer, Flat 21/32 1.D.

H 18593 Nut, Hex. 3/4 NC

J 18652 Washer, Lock 7/16

K 18651 Nut, Hex. 7/16 NC

L 21055 Screw, Self-Tapping 1/4 NC x 1/2 Lg.

M 5512 Nut, Slotted 3/4 NF

N 18607 Pin, Cotter 5/32 Dia. x 1 1/2 Lg.

P 20077 Capscrew, 3/8 NC x 1.0 Lg.

Q 18598 Washer, Flat 13/32 1.D.



32

HAY CONDITIONER - ROLL TENSION GROUP




HAY CONDITIONER - ROLL TENSION GROUP

33

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 34150 BB OO o i v 5 Bt e e K ke A % el 2
2 30578 Liak, CONMBCIOERED .4 o hmoisivinie For v s i i ara fhom o sin sie b sodoon 4
3 30577 Chaln.#BOX 5:LINKS o o svinsion s am o8 v o Soisimm ek 9 s e 2
4 30579 Einls, Sorinsttor $#R080 i . v-viivvumian wieas ¥ fe SERE VR EN Bl bl G 2
5 34151 Jarle e isnsinn g in it SR RS T T R S T #AE 2
6 6636 LIK COABBEIOPH#BD v oo i a5 24 SR o o 6 788 4
7 30580 CaIN B0 LIRS & v g bose i v 5 Fi o, e s, 18w 2
8 34030 BHIOCKEE: & irvamniilt s il SO Te ao PO o N Dt T W £ sis 2
9 34152 BIOEY ot xSl it B S S A T ST N D B ST B T ek 2
10 34019 QT T P T ————— 4
1 34039 SIPIING 5 o0 o0 o6 5 s dm Hon TR EiTm Al i B8 65 W Hi wisieia G e ais 2
12 10952 WVBBNBE ivwiainii-glie i S0 e gy e iraie st B W i i a 2
13 34020 Bolt,: Spotial s in op o sammaabminm o #E w ik SR o8 O B 2
A 18601 Washer, Flat 13/16 1.D.
B 18593 Nut, Hex. 3/4 NC
C 21562 Capscrew, Hex. Hd. 5/8 NC x 5.0 Lg.
D 18639 Washer, Lock 5/8 Nom. 1.D.
E 18592 Nut, Hex. 5/8 NC



34

HAY CONDITIONER - WINCH GROUP

4 \s
/q/_,wx.{.& X
_— — —/ ~ = : Iw
s K/ .,\\\.%(x " ﬂ Gl
g WSy e /
N Solll i i
ST oW \ Mo _
4./,f A



HAY CONDITIONER WINCH GROUP

35

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 34161 TR WIIGH < oo oioaiaistoanssin s Gmaie b o wom” abi m Bk AT g s v e o 1
2 34042 I N T e T S B e VI T B ST T i S 2
3 34037 Wheel, BAICHBE. o a0, a0 s A e e e v T St n G5 et A8 ik N 1
4 34168 PRW| s it 550, 0 S S R e AL, S B e s s e e e 1
5 34165 SOOI x5 i 20 00 T T 7 A o S0 N D, S B 1
6 34177 SO o s s s v e R S R R e SR BB i e A 1
7 32247 WESNOE < o5inin o am e wialom i 0% 50§00 s ST dra-Bn e W 669/ daas 575np 1
8 24620 BBROBE oo v i S s UL A SRR O SR B e D) W 2
9 34018 PUIBY v cisniin conmmmasommararasamse ois $ v s s o0en 476 660 510075 2
10 34170 BBTEINRN 3 o0 co s 9-s wmans roomavimmuimands -ssiomeri o8 5500 A BEAT 4155 dice e aie 2
11 16008 P RO BAABR T TSZLD: o-coximmann wie sominm wims sl oo v 50wt w6 1
A 21947 Screw, Sheet Metal #10 x 5/8 Lg.
C 21576 Capscrew, Hex. Hd. 1/2 NC x 2 Lg.
D 18638 Washer, Lock 1/2
E 18591 Nut, Hex. 1/2 NC
F 21565 Capscrew, Hex. Hd. 1/2 NC x 1 3/4 Lg.




36

HAY CONDITIONER - FORMING SHIELDS GROUP




HAY CONDITIONER - FORMING SHIELD GROUP

37

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 34200 BBl T O e s e e RSB ATy orts ol i b aaleintion & 1

2 34205 Deflector. Laft Side. . vmvis o b o o o0 bs oot G s o0 sn a8 38 5 1

3 34206 Deflector, Right Side . o sl e i v wwssiiges, i 58 s s5lste i s 1

4 34213 0 0 L L . iy s oot S s bav i T A 1

5 34214 P {gg A3 5 {1o | o ORI RS RTINS SRR NIV 1

6 34220 SUBPOTE LoR " 0 cnttin s fisianing o sw s slmaats T se #ie aesiags 4in o 1

7 34221 Suppart: Mgt e o, A, el s vn g et B el o el e s 1

8 34223 s ERAAT o) N R, [Rpei SR PO Y . 1, S SETRN ¢ T 2

9 34236 BEMEL oo i’ U r s Al e i esl S0 ke B Wb Mkt UNETats a1 s, 5, 0 b0l Tl 1
10 34228 B s e e AR R ThTh R e e T W B 1
11 34226 DB e n e e Bt B i e, s 8 T B 1
12 34229 ANAIE . v b i i s T S Sy T e e e A e 2
13 34237 BOO s s v w0 st s e o 6 W Sy aas e R 2 B e % 2
14 31084 DONAGRARE o v foEmmawiiod 65 ¥ SR e K8 et &5 3 2
15 13125 PRIt HEIE 8 o TR L I A ARSI 1 B MR e o w wiien R 4
16 18599 Washar; Flat 1 /82 LN a0 Lo SR 0, foale st cw wom won wimromor min s 4
17 20535 Washer, Flat:.. . et it e ihailer e o o o Fiteeit o 5

A 19965 Bolt, Carriage 3/8 NC x 1.0 Lg.

B 18590 Nut, Hex. 3/8 NC

C 18606 Pin, Cotter 1/8 Dia. x 1 1/2 Lg.

D 20077 Capscrew, 3/8 NC x 1 Lg.

E 18598 Washer, Flat 13/32 I.D.

F 18637 Washer, Lock 3/8 I.D.

G 21587 Capscrew, 5/8 NC x 2 Lg.

H 18639 Washer, Lock 5/8 1.D.

J 18592 Nut, Hex. 5/8 NC

K 18669 Nut, Lock 3/8 NC Distorted Thread

A 21264 Capscrew, 3/8 NC x 1 1/4 Lg.



38

ROTATING DRIVELINE
CONYACT CAN CAUSE DEATH

KEEP AWAY!

DO NOT OPERATE WITHOUT —

ALL DRIVELINE, TRACTOR AND
EOQUIPMENT SHIELDS IN PLACE
ORIVELINES SECURELY
ATTACHED AT BOTH ENDS
DRIVELINE SHIELDS THAT TURN
FREELY ON DRIVELINE

To aveld bodlly Injury, siep angine
befate op g power drive sy

L BMIELDS AND GUARDS
1 32738

DECALS

900 R (70 Kg.) nrvcl will fall
oudidenly i BN system becomes
e

3} Reter 10 operpior's manusl

OF PrOPar proCedurs.

STAY CLEAR OF THE MACHINE WHILE ITIS
RUNNING. Contact with rotating reel, moving
knife or conveying components can cause
injury or death.

Stop engine and remove koy to perform any
inspection, maintenance or repairwork. ...

SHEAR BOLT 15
a/8in. dia X 13/4 In. Ig.
SAE Grada 5 ;

IMPORTANT

INSTRUCTIONS FOR INSTALLATION AND REMOVAL OF HEADER

The following pr dure is the I

1 and safest method of installing and removing

the header. For full details refer to the Operator's Manual,

HEADER INSTALLATION:

1. Draper header culterbar must be supported
on 6 in. {150 mm) blocks near each end. Auger
header cutterbar musl be directly on ground.

2. Position support stand as shown by localion
decal, Install “L" pin through stand tube.

3. With header lift cylinders fully retracted, drive
tractor forward until the linkage hook-up pins
are directly below the lift lugs. STOP ENGINE,
Do not activate the header lift valve.

4. With safety “L" pin still in place, loosen

support stand tightener so thal back of header
lowers onlo hook-up pins.

5. Start engine and raise header fully up. STOP
ENGINE. Install lioat springs and header
retalning pins. Return support atand to its
storage position.

HEADER REMOVAL:

1. With engine stopped, disconnect P.T.O. shaft
at tractor, and uncouple all hydraulic lines,

2. Raise header fully up. STOP ENGINE. Remove
header retaining pins. Remove floal spring
front pins and set springs in storage position.

3. Set 6 in. (150 mm) blocks beneath cutterbar.
(draper header only)

4. Lower support stand as shown by location
decal. Secure stand position with tighlener.
Install “L" pin through stand tube.

5. Lower header to the ground. Hold header
lift pedal in down position and sfowly rock
tractor back and forth to fully retract cylinders
and disengage hook-up pins from header legs.

6. Slowly back tractor away from header.

T FITTINGS

:

IMPORTANT

Drive shaft compressed length “A”
must be 44 inches (1118mm)
maximum. Shorten tube and shield

-

if required.
r H‘ﬂ 1
LS B
< —— k
Align top of stand tube
with arrow.
—13
Install *L* pin u
through hole In m
stand tube.




39

DECALS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 32740 Warning: Header Lift Cylinder Stop
2 34093 Warning: Hay Conditioner Winch Use
3 32738 Warning: Shields & Guards In Place
4 28403 Warning: Clear While Running
5 24777 Drive Line Grease
6 23163 10 Hour Grease
7 23165 50 Hour Grease
9 26697 Tape, Amber Reflective
10 26694 Tape, Red Reflective
11 28401 Important: Header Attach & Detach Inst.
12 26698 Important: Drive Line Length
13 28416 Stand Tube
14 30316 Danger: Rotating Drive
15 34630 Auger Drive Shear Bolt
PRODUCT IDENTIFICATION DECALS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
16 25874 DECAL - rainbow, side panel
17 25894 DECAL - "Grass Seed Speclal"

grass seed special —

23955
23956
23957

PAINT

Paint - Black, 1 Litre
Paint - Red, 1 Litre
Paint - White, 1 Litre

16



40

DIVIDER RODS (ACCESSORY)

REF  PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 34842 LONCIEE. I . oo o e 0 5 9 A
34843 DRI R o v s e i T i e o s i S e
A 21449 Capscrew, Flange Hd. 1/2 NC x 1.0 Lg.

B 21383

Nut, Flange 1/2 NC



PARTNO.  PAGE
611 13
616 13
795 21

1961 29

2149 23

6636 21,23,33

6637 23

6647 31

7258 16,17

7782 29

8639 17

9213 21

9333 21
10952 31,33
11142 31
13125 3,8,37
13298 11,13
13626 29
13747 3
15406 13
16008 35
16539 5
16837 25
17194 11,13,21,23
18599 16,37
18605 5
18609 3
18671 31
18689 19
18898 23
18922 31
19183 23
19588 3
20535 5,15,21,23,37
21010 25
21021 3
21024 13,19,31
21054 15
21299 8
21417 15,19
21418 15
21420 19
21421 19
21424 19
21425 13,19,31
21429 19
21512 19
21513 19
21514 19
21516 19

PART NO.

21517
21519
21520
21540
21712

21713
21714
21715
21716
21717

21763
21849
21855
21857
21859

21860
21862
21864
21865
21887

21934
21936
21938
21940
21970

21976
23009
23163
23165
23783

23784
23785
23909
23918
23955

23956
23957
24056
24217
24318

24359
24620
24777
24934
25874

25894
26318
26319
26320
26321

NUMERICAL LIST

PAGE

19
19
19

19

11,13,21,23
11,13,21,23
11,12,21,23
23
31

27
17
39
39
25

25
25
29
17
39

39
19
19
19
15

PART NO. PAGE
26694 39
26697 39
26698 39
26878 3
28013 16
28014 16
28245 3
28346 23
28401 39
28403 39
28416 39
28732 3
28749 3
28815 16
30031 29
30034 13
30166 13
30167 9
30256 11,29,31
30316 39
30362 13
30510 15
30542 5
30574 29
30575 29
30576 29
30577 33
30578 a3
30579 33
30580 33
30582 31
30583 31
30584 31
30585 31
30586 31
30587 31
30588 a1
30589 31
30580 13
30596 23
30600 23
30601 7,13
30602 11,13,21,23
30603 11,21,23
30604 11,13
30605 21
30606 21
30607 15
30608 15
30609 27

PART NO.

30610
30612
30613
30614
30617

30618
30619
30621
30622
30623

30668
30669
30688
30814
30815

30834
30835
30836
30837
30838

30841

31062
31084
32247

32275
32738
32740
33005
33114

33275
33276
33288
33529
33715

33716
33718
33719
33724
33725

33726
33730
33731
33733
33734

33920
33921
34002
34005
34010

41

PAGE
27



42

PART NO.

34013
34015
34018
34019
34020

34022
34023
34030
34031

34085
34117
34125

34127
34140
34145
34147
34148

34150
34151
34155
34156
34161

34165
34168
34170
34171
34177

34184
34195
34200
34205
34206

PAGE
31

a1
35
33
33

31
29
33
31
3

6
6
35
a3
31

35
a1
11,13
KY
13

31
31

KREK8E KBRBBE BBV

WWwoow
[ANN==

PART NO.

34213
34214
34220
34221
34223

34226
34228
34229
34233
34234

34236
34237
34238
34268
34278

34283
34284
34286
34317
34340

34341
34345
34346
34347
34351

34352
34353
34354
34356
34358

34359
34360
34361
34362
34364

34366
34367
34378

34393
34394

34405
34406

NUMERICAL LIST
PAGE PART NO.

a7 34407

37 34408

37 34409

37 34410

37 34411

37 34412

37 34420

37 34421

29 34438

29 34512

37 34516

37 34517

31 34518

5 34519

31 34523

5 34524

5 34525

13 34526

3 34527

13 34528

13 34530

3 34531

3 34532

3 34533

23 34536

23 34555

21 34556

21 34557

21 34562

21 34566

17 34574

21 34575

9,13 34581

9 34583

11,13 34593

9 34600

9

25 34610

23 34611

27 34612

15 34618

15 34620

16,17 34621

16,17 34622

16,17 34625

16,17 34630

16,17 34635

15 34636

27 34641

27 34644

PAGE
27

27
27
27
27

27
27
27

5

N
WWwWwww qumm [N A RARARAS

N

o~ ~SNWLwwww

16
"
"
"

39

21

PART NO. PAGE
34645 21
34646 21
34647 21
34650 8
34651 8
34656 5
34657 5
34660 27
34661 27
34665 21
34666 27
34669 21
34670 21
34671 23
34675 21,23
34680 21
34681 21
34682 21
34712 3
34725 5
34726 5
34730 23
34736 23
34744 23
34745 23
34746 23
34747 23
34748 5
34749 5
34750 23
34751 25
34752 23
34753 25
34755 23
34756 23
34757 23
34762
34763
34764
34768
34788
34800
34806
34808
34809
34812
34813
34833
34834
34835

cooudd BVBBE Booon



34945
34946
34947

34950
34951
34958
34960
34961

34962
34968
34969
34974
34975

34976
34997

38411
38412

38413
38414
38415
38416
38804

38805

47174
47175

wwo mggmmm

17
13

23

23

23
23
23
23

23
23

NUMERICAL LIST

43









~MacDon

Designed to Deliver!

Printed in Canada





